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COMMODITY E.R.W STEEL PIPE mo -- Mnﬁ)—.— m._”mm_ ﬁ“u—._u CUSTOMER DUFERCO_SA
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| SPECIFICATION I 5LB PSL1/ASTM A53B(2006) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
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NO. | (BATCH NO.) ORDER SIZE B z 7 o Z2(N/T) REMARK
S PCS TOTAL LENGTH WEIGHT
1 ;@m@m_%we BBE 103 X 0.225 " X 6.120 M 256 1,566.720 M 58.893
, | SB72026 : 995
2 | (sHH4261060)| BBE 10 X 0.225 X6.120 M 72 440.640 M 16.564
HYDROSTATIC | N|VD|{F|S|C|RM|B|D|C|F|F|RF ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST M._z,mm%ﬂ
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2 G N [causs| 3 G =4 | 5 | 46 *7 «§ |s9| PS! PST 1410 [Jould % *11
71E 30 MAX | 26 120 | 30| 30 |40]40|40[15[80
SPEC MIN 60000 | 35000
1| sB71772 880 eSS G . H [14] 1] 62 |16] 4
(SHH4261050) P 13| 2] 62]18]5]|1]|1|1|R|TR T| 67840 | 50060 | 37 G
P (15| 2] 61 |15[6|1]|1]|1|R|R W| 67410
P T| 68980 | 51200 | 37
P W| 69550
2| SB72026 880 ey e e A G H |16 1|61]11]|6
(SHH4261060) P 16] 1] 62 [12]7|1]1]1]|R|1 T| 64570 | 47500 | 42 G
P (17| 1] 60 |12] 6 |TR|1|1|TR[1 W| 64570
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. - - WE_HEREBY CERTIFY THAT THE NATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE \ f QM D
aurveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. f anager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE. ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES \R\ \ \\\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT u m
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) < o




